Baumr-AG

Mobile 88-Piece Double-Sided
Parts Bin Rack

User Guide
Safety

e This unit is not a toy and should be kept out of the reach of children.

e Small parts are included that may pose a choking hazard to children and animals. Keep parts away from children

and pets.

e Before assembly, ensure there are no missing or defective parts. Contact the retailer if any parts are missing or

defective.

e Assemble only as instructed in this guide. Any deviation or shortcut may lead to incorrect assembly or be
considered customer misuse. Improper assembly may cause damage or serious injury.

e Do not mount the unit to a vehicle.
¢ Do not over-tighten mounting screws or parts during assembly as this may damage the unit.

WARNING

e The unit should only be positioned on a flat, level and stable surface.

e Do not exceed the maximum load capacity as this may result in damage or serious injury. Load capacity:
Small bins = 1.5kg (each)
Medium bins = 2.0kg (each)
Large bins = 2.5kg (each)
Top tray = 10kg
Overall capacity = 151kg
o For stability, heavier items should always be placed in the lower bins.

e Do not rest or support items against or on the unit.

CAUTION
e To ensure continued safety, regularly check that the unit is secure and safe to use (every 3 months). Take
appropriate action to rectify any unstable or unsafe units.

¢ If you do not understand this guide, or have any doubts regarding safety of the assembly, seek advice and
guidance from a qualified person.

e Appropriate protective equipment, such as safety glasses, must be worn and precautions taken when installing this

product.
e |tis recommend that two persons install the unit.

e Before installation, ensure the supporting surface will safely support the combined weight of the unit and all stored

items. If unsure, contact a qualified contractor for guidance.

Cleaning and Care

Clean the unit using a damp cloth. Avoid using harsh or abrasive chemicals as this can damage surface finishes.

Included Items

1. Frame Leg x2 10. Handle Bracket x2 r':: -L;.iu__j__l__‘_‘_‘-
2. Bin Support Rail x14 11. M4x10 Screw x34 Rl 7 i
3. Vertical Support Rail x2 12. M6x10 Screw x26 “

4. Top Tray x1 13. M6x35 Screw x4

5. Base x1 14. M6 Nut x28

6. Frame Support Bracket x4 15. M6x15 Screw x2

7. Castor with Brake x2 16. Small Bin x64

8. Castor x2 17. Medium Bin x18

9. Handle x1 18. Large Bin x6




Assembly

1. Attach the castors (7 and 8) to the underside of
the base (5). Place the braked castors on one long
side of the base, and the non-braked castors on the
other side, then fasten using 16 M6x10 screws (12)
and nuts (14).

2. Position the frame legs (1) on the inside of the
base. Note: The bin support rail mounting holes on
the frame legs should face inwards.

3. Fasten the frame legs to the base using 4
M6x35 screws (13) and nuts (14).

4. Attach the frame support brackets (6) to the
base using 4 M6x10 screws (12) and nuts (14).
Attach the support brackets to the frame legs using
2 M6x15 screws (15) - each screw passes through
both brackets then into the frame leg.

5. Attach 7 bin support rails (2) to one side of the
frame legs. To attach a rail, insert the pins on the
sides of the rail into the larger diameter part of the
rail mounting holes in the frame legs, then slide the
rail downward so the pins sit in the slotted part of
the rail mounting holes.

6. Attach a vertical support rail (3) to the backs of
the bin support rails installed in step 5 using 7
M4x10 screws (11).

7. Repeat steps 5 and 6 for the remaining bin
support rails and vertical support rail.

8. Place the top tray (4) into position on top of the
frame legs. Secure the tray to the legs using 4
M6x10 screws (12) and nuts (14).

9. Attach a handle bracket (10) to the frame leg
using 1 M6x10 screw (12). Hold the handle (9) in
position against the installed bracket, then attach
the remaining handle bracket to the handle and
frame leg using using 1 M6x10 screw (12). When
installed correctly, the handle should be trapped
between the two brackets.

10. Arrange the storage bins as required (larger
ones on the lower rails). Hook each bin to the top
lip of the bin support rail and ensure it is secure
before using it.

Disposal

Please recycle where facilities exist. Check with your local authority for recycling advice.

Warranty

Retain your purchase receipt or statement as proof of purchase and date.

The warranty applies only if the product is assembled and used solely in the manner indicated in this guide, and all other instructions
have been followed accurately. Any abuse of the product, incorrect assembly or the manner in which it is used will void any warranty.

No rights are given under this warranty to a person acquiring the product second-hand or when used for commercial use.



Some experts believe that the incorrect or prolonged use of almost any product may

cause serious injury or death. To help reduce your risk of serious injury or death, refer
to the information below. For more information, see www.datastreamserver.com/safety

Consult all documentation, packaging and product
labelling before use. Note that some products feature
documentation available online. It is recommended to
print and retain the documentation.

Before each use, check the product for loose/broken/
damaged/missing parts, wear or leaks (if applicable).
Never use a product with
loose/broken/damaged/missing parts, wear or leaks.

Products must be inspected and serviced (if
applicable) by a qualified technician every 6 months.
This is based on average residential use by persons of
average size and strength, and on a property of
average metropolitan size. Use beyond these
recommendations may require more frequent
inspections/servicing.

Ensure that all users of the product have completed a
suitable industry recognised training course before
being allowed access to the product.

If this product has been purchased in error when
considering the information presented here, contact
the retailer directly for details of their returns policy, if
required.

The product has been supplied by a general
merchandise retailer that may not be familiar with your
specific application or description of application. Be
sure to attain third-party approval from a qualified
specialist for your application before use, regardless of
any assurances from the retailer or its representatives.

This product is not intended for use where fail-safe
operation is required. As with any product (for
example, automobile, computer, toaster), there is the
possibility of technical issues that may require the
repair or replacement of parts, or the product itself. If
the possibility of such failure and the associated time it
may take to rectify could in any way inconvenience the
user, business or employee, or financially affect the
user, business or employee, then the product is not
suitable for your requirements. This product is not
intended for use where incorrect operation or a failure
of any kind, including but not limited to, a condition
requiring product return, replacement, parts
replacement or service by a technician may cause
financial loss, loss of employee time or an
inconvenience requiring compensation.

Baumr-AG.

.com.au

©2018 Baumr-AG. All rights reserved. No part of this document, including descriptive content, concepts,
ideas, diagrams or images may be reproduced or transmitted in any form or by any means, electronic or
mechanical, including photocopying, scanning or recording, or any information storage and retrieval system,
without express permission or consent from the publisher.



http://www.baumr-ag.com.au/

	A-Baumr A4 last page.pdf
	Safety
	Subheading

	Included Items
	Subheading

	Parts Identification
	Set-Up
	Subheading

	Operation
	Subheading

	Maintenance
	Subheading

	Troubleshooting
	Technical Specifications
	Subheading





